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1. General Information
1.1. Description of EUT

Equipment Class

Digital Transmission System (DTS)

Product Name

Mobile Computer

Identification Number

Model Name PM560
Add Model Name -
Firmware Version 56.00XX

EUT Serial Number

Conducted : 2223710235, Radiated: 2303310292

Power Supply

DC 3.63V

Modulation Technique

= 802.11ax: OFDM, OFDMA

Antenna Specification

Antenna type: LDS Antenna

Antenna gain: Refer to the clause 3 in test report.

Max.

TX. Antenna Max. e.i.r.p
Band Mode conducted : :
frequency(MHz) power(dBm) gain(dBi) (dBm)
2.4 GHz 802.11ax 2412 ~ 2 462 25.82 4.39 30.21

Note: e.i.r.p = Pcond + Geut

Pcond = measured power at feedpoint of the EUT antenna, in dBm (Peak Conducted Output Power)
Geut = gain of the EUT radiating element (antenna), in dBi

1.2. Declaration by the applicant / manufacturer

N/A
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1.3. Testing Laboratory

Dt&C Co., Ltd.

- ISED#: 5740A

The 3 m test site and conducted measurement facility used to collect the radiated data are located at the

42, Yurim-ro, 154beon-gil, Cheoin-gu, Yongin-si, Gyeonggi-do, Korea 17042.

The test site complies with the requirements of Part 2.948 according to ANSI C63.4-2014.
- FCC & IC MRA Designation No. : KR0034

www.dtnc.net

Telephone

+ 82-31-321-2664

FAX

+ 82-31-321-1664

1.4. Testing Environment

Ambient Condition

= Temperature

+21 °C ~ +24 °C

= Relative Humidity

+36 % ~ +41 %

1.5. Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with requirements of ANSI

C63.4-2014 and ANSI C63.10-2013. All measurement uncertainty values are shown with a coverage factor of

k = 2 to indicate a 95 % level of confidence.

Parameter Measurement uncertainty
Antenna-port conducted emission 1.0 dB (The confidence level is about 95 %, k = 2)
AC power-line conducted emission 3.4 dB (The confidence level is about 95 %, k = 2)
Radiated emission (1 GHz Below) 4.8 dB (The confidence level is about 95 %, k = 2)

Radiated emission (1 GHz ~ 18 GHz) 5.0 dB (The confidence level is about 95 %, k = 2)

Radiated emission (18 GHz Above) 5.2 dB (The confidence level is about 95 %, k = 2)
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1.6. Test Equipment List

Cal.Date Next.Cal.Date
Type Manufacturer Model (yy/mm/dd) (yy/mm/dd) SIN
Spectrum Analyzer Agilent Technologies N9020A 22/06/24 23/06/24 MY46471622
Spectrum Analyzer Agilent Technologies N9020A 22/12/16 23/12/16 MY48011700
Spectrum Analyzer Agilent Technologies N9020A 22/06/24 23/06/24 US47360812
DC Power Supply Agilent Technologies 66332A 22/06/24 23/06/24 US37473627
Multimeter FLUKE 17B+ 22/12/16 23/12/16 36390701WS
Signal Generator Rohde Schwarz SMBV100A 22/12/16 23/12/16 255571
Signal Generator ANRITSU MG3695C 22/12/16 23/12/16 173501
Thermohygrometer BODYCOM BJ5478 22/12/16 23/12/16 120612-1
Thermohygrometer BODYCOM BJ5478 22/12/16 23/12/16 120612-2
Thermohygrometer BODYCOM BJ5478 22/06/24 23/06/24 N/A
Loop Antenna ETS-Lindgren 6502 22/12/16 24/12/16 00226186
Hybrid Antenna Schwarzbeck VULB 9160 22/12/16 23/12/16 3362
Horn Antenna ETS-Lindgren 3117 22/06/24 23/06/24 00143278
Horn Antenna A.H.Systems Inc. SAS-574 22/06/24 23/06/24 155
PreAmplifier tsj MLA-0118-B01-40 22/12/16 23/12/16 1852267
PreAmplifier tsj MLA-1840-J02-45 22/06/24 23/06/24 16966-10728
PreAmplifier H.P 8447D 22/12/16 23/12/16 2944A07774
. . R WHKX12-935-1000-
High Pass Filter Wainwright Instruments 15000-40SS 22/06/24 23/06/24 8
High Pass Filter Wainwright Instruments 0 2838-3300 22/06/24 23/06/24 1
High Pass Filter Wainwright Instruments WHNX8.0/26.5-6SS 22/06/24 23/06/24 3
Attenuator Hefei Shunze SS5T2.92-10-40 22/06/24 23/06/24 16012202
Attenuator Aeroflex/Weinschel 56-3 22/06/24 23/06/24 Y2370
Attenuator SMAJK SMAJK-2-3 22/06/24 23/06/24 3
Attenuator SMAJK SMAJK-2-3 22/06/24 23/06/24 2
Attenuator Aeroflex/Weinschel 86-10-11 22/06/24 23/06/24 408
bandwidin Sensor | ATy MA24118 2212116 20215 | 1501081
EMI Test Receiver ROHDE&SCHWARZ ESCI7 23/01/31 24/01/31 100910
PULSE LIMITER Rohde Schwarz ESH3-72 22/08/22 23/08/22 101333
LISN SCHWARZBECK NSLK 8128 RC 22/10/26 23/10/26 8128 RC-387
Thermo Hygro Meter TESTO 608-H1 23/01/13 24/01/13 45084791
Cable Dt&C Cable 23/01/04 24/01/04 G-2
Cable HUBER+SUHNER SUCOFLEX 100 23/01/04 24/01/04 G-3
Cable Dt&C Cable 23/01/04 24/01/04 G-4
Cable OMT YSS21S 23/01/04 24/01/04 G-5
Cable Junkosha MWX241 23/01/03 24/01/03 mmw-1
Cable Junkosha MWX241 23/01/03 24/01/03 mmw-4
Cable HUBER+SUHNER SUCOFLEX100 23/01/04 24/01/04 M-01
Cable HUBER+SUHNER SUCOFLEX100 23/01/04 24/01/04 M-02
Cable JUNKOSHA MWX241/B 23/01/04 24/01/04 M-03
Cable JUNKOSHA J12J101757-00 23/01/04 24/01/04 M-07
Cable HUBER+SUHNER SUCOFLEX106 23/01/04 24/01/04 M-09
Cable RADIALL TESTPRO 3 23/01/04 24/01/04 RFC-44
Cable Dt&C Cable 23/01/04 24/01/04 RFC-69
. Radiated Emission Version
Test Software ts) Measurement NA NA 2.00.0147
Nemsarement. A v [ Yaeels
Notel: The measurement antennas were calibrated in accordance to the requirements of ANSI C63.5-2017.
Note2: The cable is not a regular calibration item, so it has been calibrated by Dt&C itself..
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2. Test Methodology

The measurement procedures described in the ANSI C63.10-2013 and the guidance provided in KDB558074 D01v05r02 were used
in measurement of the EUT.

The EUT was tested per the guidance of KDB558074 D01v05r02. And ANSI C63.10-2013 was used to reference appropriate EUT
setup and maximizing procedures of radiated spurious emission and AC line conducted emission testing.

2.1. EUT Configuration

The EUT configuration for testing is installed on RF field strength measurement to meet the Commissions requirement and operating
in a manner that intends to maximize its emission characteristics in a continuous normal application.

2.2. EUT Exercise

The EUT was operated in the test mode to fix the TX frequency that was for the purpose of the measurements. According to its
specifications, the EUT must comply with the requirements of the Section 15.207, 15.209 and 15.247 under the FCC Rules Part 15
Subpart C.

2.3. General Test Procedures

Conducted Emissions

The power-line conducted emission test procedure is not described on the KDB558074 D01v05r02.

So this test was fulfilled with the requirements in Section 6.2 of ANSI C63.10-2013.

The EUT is placed on the wooden table, which is 0.8 m above ground plane and the conducted emissions from the EUT measured
in the frequency range between 0.15 MHz and 30 MHz using CISPR Quasi-peak and Average detector.

Radiated Emissions

Basically the radiated tests were performed with KDB558074 D01v05r02. But some requirements and procedures like test site
requirements, EUT setup and maximizing procedure were fulfilled with the requirements in Section 5 and 6 of the ANSI C63.10-2013
as stated on section 12.1 of the KDB558074 D01v05r02.

The EUT is placed on a non-conductive table. For emission measurements at or below 1 GHz, the table height is 80 cm. For
emission measurements above 1 GHz, the table height is 1.5 m. The turntable shall rotate 360 degrees to determine the position of
maximum emission level. EUT is set 3 m away from the receiving antenna, which varied from 1 m to 4 m to find out the highest
emission. And also, each emission was to be maximized by changing the polarization of receiving antenna both horizontal and
vertical.

2.4. Instrument Calibration
The measuring equipment, which was utilized in performing the tests documented herein, has been calibrated in accordance with the
manufacturer's recommendations for utilizing calibration equipment, which is traceable to recognized national standards.

This test report is prohibited to copy or reissue in whole or in part without the approval of Dt&C Co., Ltd.
TRF-RF-232(04)210316 Pages: 7/ 85



FCC ID: V2X-PM560

m Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

2.5. Description of Test Modes
The EUT has been tested with the operating condition for maximizing the emission characteristics. A test program is used to control
the EUT for staying in continuous transmitting.

Transmitting Configuration of EUT

SISO MIMO(CDD) MIMO(SDM)
Mode Ant 1 Ant 2 Antl &2 Ant1l& 2
Data rate
802.11ax(HE20) MCS 0 ~ 9(1SS) MCS0~9(1SS) | MCSO0~9(1SS) | MCS 0 ~9(2SS)

Notel: SDM = Spatial Diversity Multiplexing, CDD = Cycle Delay Diversity, SS = Spatial Streams

Test Mode
Test
mode Worst case data rate Tested Frequency (MHz)
802.11ax(HE20)
OFDMA_MCS 0
(CDD Multiple transmitting)
™1 802.11ax(HE20) 2412 2437 2 462
OFMD_MCS 0
(CDD Multiple transmitting)

Notel: The worst case data rate was determined according to the power measurements.
Note2: We have done all TX test cases and attached the MIMO test result of 802.11ax mode since MIMO is
the worst case.

EUT Operation test setup

- Test Software: Using the adb command
- Power setting: Refer to the table below.

Tested frequency and power setting

802.11ax(HE20)
Tones(RU Index) — Frequency Power Setting
(MHz) MCS 0 ~MCS 9
1 2412 15
26(0, 4, 8) 6 2 437 15
11 2 462 14
1 2412 15
52(37, 38, 40) 6 2 437 15
11 2 462 14
1 2412 15
106(53, 54) 6 2 437 15
11 2 462 14
1 2412 11
242(61) 6 2 437 15
11 2 462 9
1 2412 12
SuU 6 2 437 15
11 2 462 10

This test report is prohibited to copy or reissue in whole or in part without the approval of Dt&C Co., Ltd.
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3. Antenna Requirements

[ According to Part 15.203

“An intentional radiator antenna shall be designed to ensure that no antenna other than that furnished by the responsible
party can be used with the device. The use of a permanently attached antenna or of an antenna that uses a unique

coupling to the intentional radiator shall be considered sufficient to comply with the provisions of this section.”

The antenna is attached on the device by means of unique coupling method.
Therefore this E.U.T complies with the requirement of Part 15.203

Directional antenna gain:

SISO MIMO (CDD) Note 1. MIMO (SDM) Note 2
Bands
ANT 1 [dBi] ANT 2 [dBI] Directional Gain[dBi] Directional Gain[dBi]
2.4 GHz 1.979 0.739 4.390 1.400

Note 1. Directional gain(correlated signal with unequal antenna gain and equal transmit power)
10log [ (10 G1/20 4 10G2/20 + . + 10 GNIZO) 2/ NANT] dBi

Note 2. Directional gain(completely uncorrelated signal with unequal antenna gain and equal transmit power)
10 |Og [( 10 G1/10 4 10 G2/10 4 ... +10 GN/lO) / NANT] dBi

This test report is prohibited to copy or reissue in whole or in part without the approval of Dt&C Co., Ltd.
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4. Summary of Test Result

FCC part RSS —_ - Test Status
section(s) section(s) iz DEser e Hirle Condition Note 1
15.247(a) RSS-247[5.2] 6 dB Bandwidth > 500 kHz C

< 1 Watt (conducted),
15.247(b) RSS-247[5.4] Maximum Peak Output Power FCC&IC . C
) ’ < 4 Watt (e.i.r.p),
IC
15.247(d) RSS-247[5.5] Unwanted Emissions(Conducted) 20 dBc in any Conducted C
’ ) 100 kHz BW
15.247(e) RSS-247[5.3] Power Spectral Density <8dBm/ 3 kHz C
- RSS-Gen[6.7] Occupied Bandwidth (99 %) NA C
15.247(d) RSS-247[5.5] .
15.205 RSS-Gen[8.9] Unwanted Emissions(Radiated) ?Figelriggge(lltriglrt]% 5) Radiated C Note3
15.209 RSS-Gen[8.10] )
AC Power-Line Conducted Part 15.207 limits AC Line
15.207 RSS-Gen|8.8] Emissions (Refer to section 5.6) Conducted c
. Part 15.203
15.203 - Antenna Requirements (Refer to section 3) - C
Note 1: C=Comply = NC=Not Comply NT=Not Tested = NA=Not Applicable
Note 2: For radiated emission tests below 30 MHz were performed on semi-anechoic chamber which is correlated with OATS.
Note 3: This test item was performed in three orthogonal EUT positions and the worst case data was reported.
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5. Test Result

5.1. Maximum Peak Output Power

W] Test Requirements and limit, Part 15.247(b) & RSS-247 [5.4]

The maximum permissible conducted output power is 1 Watt.

The e.i.r.p. shall not exceed 4 W, except as provided in section 5.4(e) of RSS-247.

5.1.1. Test Setup

Power Meter

ATT,

| Power Sensor

EUT

5.1.2. Test Procedures
- KDB558074 D0O1v05r02 - Section 8.3.1.3
- ANSI C63.10-2013 — Section 11.9.1.3
RBW 2 DTSPKPM1 Peak-reading power meter method

The maximum conducted output powers were measured using a broadband peak RF power meter which has greater

video bandwidth than DUT’s DTS bandwidth and utilize a fast-responding diode detector.

- KDB558074 D0O1v05r02 - Section 8.3.2.3
- ANSI C63.10-2013 — Section 11.9.2.3
Method AVGPM-G

The average conducted output powers were measured using a wideband gated RF power meter provided that

the gate parameters are adjusted such that the power is measured only when the EUT is transmitting at its

maximum power control level. Since this measurement is made only during the ON time of the transmitter, no

duty cycle correction is required.

5.1.3. Test Results

- Refer to the next page
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Maximum Peak Conducted Output Power (dBm) for 802.11ax
AT i RU o Freq.(MHz) / Data Rate [Mbps]
Index CDD SDM
2412 2437 2 462 2412 2437 2 462
0 PK 22.52 23.07 22.82 22.47 22.99 22.72
AV 15.25 15.11 13.74 15.15 15.01 13.67
26 4 PK 22.78 23.01 22.89 22.71 22.95 22.82
AV 15.75 15.43 14.42 15.70 15.35 14.32
8 PK 22.89 22.97 22.54 22.81 22.88 22.48
AV 15.76 15.72 14.47 15.69 15.63 14.40
37 PK 22.74 22.78 22.85 22.65 22.71 22.76
AV 15.12 15.09 13.86 15.07 15.04 13.80
52 38 PK 22.87 23.12 23.01 22.77 23.02 22.92
ANT 1 AV 15.40 15.32 13.79 15.33 15.27 13.73
40 PK 22.72 22.85 23.07 22.62 22.77 23.02
AV 15.69 15.73 14.37 15.59 15.67 14.30
53 PK 22.47 22.76 22.94 22.40 22.71 22.86
106 AV 14.94 15.06 13.77 14.88 14.99 13.70
54 PK 22.67 22.93 22.38 22.61 22.84 22.32
AV 15.34 15.44 14.23 15.26 15.37 14.15
242 61 PK 20.79 22.87 19.12 20.74 22.82 19.03
AV 11.65 15.23 9.68 11.60 15.18 9.60
su PK 21.97 22.93 19.74 21.90 22.83 19.65
AV 12.64 15.21 10.90 12.59 15.12 10.85
0 PK 22.28 22.07 22.07 22.18 21.98 21.99
AV 15.02 14.50 13.56 14.94 14.42 13.49
26 4 PK 22.39 22.45 21.98 22.31 22.40 21.90
AV 15.54 14.86 13.98 15.45 14.80 13.90
8 PK 22.47 22.51 22.10 22.40 22.46 22.04
AV 15.63 14.91 14.21 15.56 14.82 14.16
37 PK 22.09 22.37 22.30 21.99 22.28 22.24
AV 15.46 14.51 13.41 15.38 14.43 13.32
52 38 PK 22.36 22.46 22.21 22.28 22.40 22.14
ANT 2 AV 15.70 14.73 13.35 15.60 14.65 13.30
40 PK 22.76 22.37 22.54 22.68 22.32 22.46
AV 15.80 15.07 13.95 15.70 14.98 13.88
53 PK 22.08 21.92 22.05 21.98 21.83 21.95
106 AV 14.63 14.26 13.21 14.56 14.21 13.15
54 PK 22.15 22.13 21.86 22.10 22.04 21.77
AV 15.06 14.53 13.84 15.01 14.44 13.77
242 61 PK 20.61 22.41 18.81 20.54 22.31 18.75
AV 11.21 14.39 8.95 11.11 14.29 8.87
su PK 21.48 22.31 19.81 21.38 22.23 19.73
AV 12.35 14.70 10.04 12.25 14.65 9.96
0 PK 25.41 25.61 25.47 25.34 25.52 25.38
26 4 PK 25.60 25.75 25.47 25.52 25.69 25.39
8 PK 25.70 25.76 25.34 25.62 25.69 25.28
37 PK 25.44 25.59 25.59 25.34 25.51 25.52
Sum 52 38 PK 25.63 25.81 25.64 25.54 25.73 25.56
(0o 2 40 PK 25.75 25.63 25.82 25.66 25.56 25.76
106 53 PK 25.29 25.37 25.53 25.21 25.30 25.44
54 PK 25.43 25.56 25.14 25.37 25.47 25.06
242 61 PK 23.71 25.66 21.98 23.65 25.58 21.90
SU PK 24.74 25.64 22.79 24.66 25.55 22.70
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5.2. 6 dB Bandwidth
@ Test Requirements and limit, Part 15.247(a) & RSS-247 [5.2]

The bandwidth at 6 dB down from the highest in-band spectral density is measured with a spectrum analyzer
connected to the EUT’s antenna terminal while the EUT is operating in transmission mode at the appropriate

frequencies.
The minimum permissible 6 dB bandwidth is 500 kHz.

5.2.1. Test Setup
Refer to the APPENDIX I.

5.2.2. Test Procedures

- KDB558074 D01v05r02 - Section 8.2

- ANSI C63.10-2013 - Section 11.8.2

. Set resolution bandwidth (RBW) = 100 kHz
. Set the video bandwidth (VBW) = 3 x RBW.
. Detector = Peak.

. Trace mode = max hold.

. Sweep = auto couple.

. Allow the trace to stabilize.

N o o~ WN P

. Option 1 - Measure the maximum width of the emission that is constrained by the frequencies associated with the
two outermost amplitude points (upper and lower) that are attenuated by 6 dB relative to the maximum level
measured in the fundamental emission.

Option 2 - The automatic bandwidth measurement capability of an instrument may be employed using the X dB
bandwidth mode with X set to 6 dB, if the functionality described above (i.e., RBW = 100 kHz, VBW = 3 x RBW,
peak detector with maximum hold) is implemented by the instrumentation function. When using this capability, care
shall be taken so that the bandwidth measurement is not influenced by any intermediate power nulls in the

fundamental emission that might be = 6 dB.
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FCC ID: V2X-PM560

O Dt&C

Report No.: DRTFCC2304-0056 IC : 10664A-PM560

5.2.3. Test Results

™1
RU Test Results[MHz]
ANT Tones Tl

2412 2437 2462
0 2.11 2.07 2.06
26 4 2.65 2.67 2.64
ANT 1 8 2.10 2.10 2.06
242 61 19.08 19.12 19.05
SuU 18.91 18.70 18.57
0 2.09 2.10 2.12
26 4 2.65 2.68 2.69
ANT 2 8 2.13 2.12 2.12
242 61 19.13 19.05 19.04
SuU 18.76 18.38 18.49

Note 1: The worst-case plots(Minimum 6dB Bandwidth) were attached to the next page.
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FCC ID: V2X-PM560

m Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

6 dB Bandwidth TM1 & ANT1 & 26Tone & 8RU & 2412

S0Q AC | CORREC SEMSE:INT) M\BLIGN OFF 09:48:46 AM Mar 16, 2023

Center Freq 2.412000000 GHz Center Fred: 2.412000000 GHz Radie Std: Nene Frequency
Trig: Free Run Avg|Hold: 500500

b
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref 25.00 dBm

CenterFreq
2.412000000 GHz

Center 2412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms

Occupied Bandwidth Total Power 25.5 dBm
18.392 MHz

Transmit Freq Error 557.52 kHz OBW Power 99.00 %
x dB Bandwidth 2.101 MHz x dB -6.00 dB

I MSG % STATUS

6 dB Bandwidth TM1 & ANT1 & 26Tone & ORU & 2437

lg}ienl Spectrum Analyzer - Occupied BW

509 AC | CORREC SEMSEINT| MALIGN OFF 10:09:33 AM Mar 16, 2023

Center Freq 2.437000000 GHz Center Freti: 2.437000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 5004500

——
#IFGain:Low #Atten: 40 «B Radio Device: BTS

Ref 25.00 dBm

Center Freq
2.437000000 GHz

Center 2.437 GHz Span 40 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms CF Step

Occupied Bandwidth Total Power 25.1 dBm

17.855 MHz

Transmit Freq Error -746.28 kHz OBW Power 99.00 %
x dB Bandwidth 2.071 MHz x dB -6.00 dB
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O Dt&C

FCC ID: V2X-PM560
Report No.: DRTFCC2304-0056

IC : 10664A-PM560

6 dB Bandwidth TM1 & ANT1 & 26Tone & ORU & 2462

SENSEINT
Center Freq 2.462000000 GHz

Center Freq: 2.462000000 GHz
Trig: Free Run

JNALIGN OFF

10:48:18 AM Mar 16, 2023

Radio Std: None Frequency
e Avg|Hold: 500/500
#IFGain:Low HAtten: 40 dB

Radio Device: BTS

Ref 25.00 dBm

CenterFreq
2.462000000 GHz

Center 2.462 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms
Occupied Bandwidth Total Power

23.6 dBm
18.219 MHz

-556.09 kHz OBW Power
2.064 MHz x dB

Transmit Freq Error

x dB Bandwidth
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O Dt&C

FCC ID: V2X-PM560
Report No.: DRTFCC2304-0056

IC : 10664A-PM560

6 dB Bandwidth TM1 & ANT2 & 26Tone & ORU & 2412

SENSEINT,

Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz

—»— Trig:Free Run Avg|Hold: 5004500
#Atten: 40 «B

NALIGN OFF

01:07:14 PM Mar 16, 2023

Radio Std: None

Frequency
#IFGain:Low

Radio Device: BTS

Ref 25.00 dBm

Center Freq
2.412000000 GHz

Center 2.412 GHz Span 40 MHz —
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms 5R
Occupied Bandwidth Total Power

24.6 dBm
18.229 MHz

-566.78 kHz OBW Power
2.093 MHz x dB

Transmit Freq Error 99.00 %
x dB Bandwidth

-6.00 dB

6 dB Bandwidth

S0 AC | CORREC

) TM1 & ANT2 & 26Tone & ORU & 2437
Center Freq 2.437000000 GHz

JNALIGN OFF

01:22;40 PM Mar 16, 2023
Center Freq: 2.437000000 GHz Radio Std: None Frequency
+—#— Trig:FreeRun Avg|Hold: 500500
#IFGain:Low #Atten: 40 dB Radic Device: BTS

Ref 25.00 dBm

CenterFreq
2.437000000 GHz

Center 2,437 GHz Span 40 MHz CESt
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms 50
Occupied Bandwidth Total Power

24.0 dBm
18.104 MHz

-624.79 kHz OBW Power
2.104 MHz x dB

Transmit Freq Error

99.00 %
x dB Bandwidth

-6.00 dB
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FCC ID: V2X-PM560

m Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

6 dB Bandwidth TM1 & ANT2 & 26Tone & ORU & 2462

S0Q AC | CORREC SEMSE:INT) M\BLIGN OFF 01;37:04 PM Mar 16, 2023

Center Freq 2.462000000 GHz Center Fred: 2.462000000 GHz Radie Std: Nene Frequency
Trig: Free Run Avg|Hold: 500500

=
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref 25.00 dBm

CenterFreq
2.462000000 GHz

Center 2462 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms

Occupied Bandwidth Total Power 22.9dBm
17.627 MHz

Transmit Freq Error -842.05 kHz OBW Power
x dB Bandwidth 2.120 MHz x dB

I MSG % STATUS
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FCC ID: V2X-PM560

m Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

5.3. Power Spectral Density
m Test requirements and limit, Part 15.247(e) & RSS-247 [5.2]

The peak power density is measured with a spectrum analyzer connected to the antenna terminal

while the EUT is operating in transmission mode at the appropriate frequencies.

The power spectral density conducted from the intentional radiator to the antenna shall not be greater than

8 dBm in any 3 kHz band during any time interval of continuous transmission.

5.3.1. Test Setup
Refer to the APPENDIX I.

5.3.2. Test Procedures

- KDB558074 D0O1v05r02 - Section 8.4

- ANSI C63.10-2013 — Section 11.10.2
Method PKPSD (peak PSD)
. Set analyzer center frequency to DTS channel center frequency.
. Set the span to 1.5 times the DTS bandwidth.
. Setthe RBW : 3 kHz < RBW = 100 kHz.
. Set the VBW = 3 x RBW.
. Detector = peak.
. Sweep time = auto couple.
. Trace mode = max hold.

. Allow trace to fully stabilize.

© 0o N o o A W N R

. Use the peak marker function to determine the maximum amplitude level within the RBW.

10. If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.
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O Dt&C

Report No.: DRTFCC2304-0056

FCC ID: V2X-PM560
IC : 10664A-PM560

5.3.3. Test Results

Power Spectral Density (dBm) for 802.11ax

ANT | Tones | RY | Rew Limit
2412 MHz 2 437 MHz 2 462 MHz (dBm / 3 kHz)

0 3 kHz -1.34 -0.92 -2.08 8.00

26 4 3 kHz -0.17 0.23 -1.73 8.00

ANT 1 8 3 kHz -0.81 -0.10 -0.67 8.00

242 61 3 kHz -12.59 -9.31 -15.31 8.00

su 3 kHz -11.72 -8.25 -12.61 8.00

0 3 kHz -0.79 -1.85 -1.38 8.00

26 4 3 kHz -0.43 -0.63 -1.29 8.00

ANT 2 8 3 kHz -0.92 -0.50 -2.48 8.00

242 61 3 kHz -13.13 -10.41 -16.47 8.00

su 3 kHz -9.64 -8.43 -13.79 8.00

0 3 kHz 1.95 1.65 1.29 8.00

26 4 3 kHz 2.71 2.83 1.51 8.00

s 8 3 kHz 2.15 2.71 1.53 8.00

242 61 3 kHz -9.84 -6.81 -12.84 8.00

su 3 kHz -7.55 -5.33 -10.15 8.00

Note 1: The worst-case plots were attached to the next page.
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O Dt&C

Report No.: DRTFCC2304-0056

FCC ID: V2X-PM560
IC : 10664A-PM560

Power Spectral Density TM1 & ANT1 &

Agilent Spectrum Analyzer - Swept SA

Center Freq 2.412000000 GHz
PHO: Fast )
IFGain:Low

09:36:17 AM
TRACE

TYPE

DET

LGN OFF
Avyg Type: Log-Pwr

Trig: Free Run
Atten: 26 dB

10gBIdw Ref 15.00 dBm

it —
gL,
P M

#MIIMNIMH

=
g

(h Al L
A AL i I I I

#VBW 9.1 kHz

Frequency

Auto Tune

CenterFreq
2.412000000 GHz

StartFreq
2.402000000 GHz

StopFreq
2.422000000 GHz

CF Step
2.000000 MHz

Freq Offset
0Hz

Power Spectral Density

Agilent Spectrum Analyzer - Swept SA

Center Freq 2.437000000 GHz _
PHO: Fast L, 119:FreeRun

Atten: 26 dB

SEMNSE:INT| A ALIGN OFF 10:13:50 AM Mar 16, 2023

Avg Type: Log-Pwr

IFGain:Low

Mkr1 2.437 947 GHz

0.23 dBm

1LO gBIdw Ref 15.00 dBEm

-MIIIMMIIHMMM-
S 1
IWW.---WWIM

- - MJ

#VBW 9.1 kHz

Sweep 2.122 s (3001 pts)

Frequency

Auto Tune

Center Freq
2.437000000 GHz

StartFreq
2.427000000 GHz

StopFreq
2447000000 GHz

CF Step
2.000000 MHz

uto Man

Freq Offset
0 Hz

26 Tone & 4RU & 2412

TM1 & ANT1 & 26Tone & 4RU & 2437
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FCC ID: V2X-PM560

m Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Power Spectral Density TM1 & ANT1 & 26Tone & 8RU & 2462

Agilent Spectrum Analyzer - Swept SA
SoE A CORREC B A\ ELIGN OFF 10:54:01 AM Mar 16, 2023

Center Freq 2.462000000 GHz _ Avg Type: Log-Pwr Frequency
PHO: Fast i, 1rg:FreeRun
-
IFGain:Low Atten: 26 dB

Mkr1 2.471 453 GHz Auto Tune
Ref 15.00 dBm 0.67 dBm

CenterFreq
’1 2.462000000 GHz

StartFreq
2.452000000 GHz

StopFreq
2.472000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0Hz

Center 2.46200 GHz Span 20.00 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 2.122 s (3001 pts)

I MSG ﬂk STATUS
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w Dt & C Report No.: DRTFCC2304-0056

FCC ID: V2X-PM560
IC : 10664A-PM560

Power Spectral Density TM1 & ANT2 & 26Tone & 4RU & 2412

Agilent Spectrum Analyzer - Swept SA

: A\ALIGN OFF OL:10:47 PM Mar 16, 2023

Center Freq 2.412000000 GHz | Avg Type: Log-Pwr
— ) Trig: Free Run

IFGainiLow —_ Atten: 26 dB

Frequency

Auto Tune

Ref 15.00 dBm

CenterFreq
2.412000000 GHz

StartFreq
2.402000000 GHz

StopFreq
2.422000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0Hz

Span 20.00 MHz

#VBW 0.1 kHz Sweep 2.122 s (3001 pts)
MSG %STATUS
Power Spectral Density TM1 & ANT2 & 26Tone & 4RU & 2437

Agilenl Spectrum Analyzer - Swept SA

B S E S0 CORREC i M\ ALIGN OFF 01:26:15 PM Mar 16, 2023

Center Freq 2.437000000 GHz Avg Type: Log-Pwr [ Frequency
PNO: Fast [, Trig: Free Run i

IFGain:Low Atten: 26 dB

1LOgBld|v Ref 15.00 dBm

Span 20.00 MIHz
#VBW 9.1 kHz Sweep 2.122 < (3001 pts)
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FCC ID: V2X-PM560

m Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Power Spectral Density TM1 & ANT2 & 26Tone & 8RU & 2462

Agilent Spectrum Analyzer - Swept SA
509 AC | CORREC

Center Freq 2.462000000 GHz : AVEA e ENT
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 26 dB

Mkr1 2.470 380 GHz
Ref 15.00 dBm -2.48 dBm

Center 2.46200 GHz Span 20.00 MHz
#Res BW 3.0 kHz #/BW 9.1 kHz Sweep 2.122 s (3001 pts)

I MSG % STATUS
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FCC ID: V2X-PM560

m Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

5.4. Unwanted Emissions (Conducted)

m Test requirements and limit, Part 15.247(d) & RSS-247 [5.5]
In any 100 kHz bandwidth outside of the authorized frequency band, the power shall be attenuated according to the

following conditions :

If the peak output power procedure is used to measure the fundamental emission power to demonstrate compliance to
15.247(b)(3) requirements, then the peak conducted output power measured within any 100 kHz outside the authorized
frequency band shall be attenuated by at least 20 dB relative to the maximum measured in-band peak PSD level.

If the average output power procedure is used to measure the fundamental emission power to demonstrate

compliance to 15.247(b)(3) requirements, then the power in any 100 kHz outside of the authorized frequency band
shall be attenuated by at least 30 dB relative to the maximum measured inband average PSD level.

In either case, attenuation to levels below the general emission limits specified in §15.209(a) is not required.

5.4.1. Test Setup
Refer to the APPENDIX | including path loss

5.4.2. Test Procedures
- KDB558074 D01v05r02 - Section 8.5
- ANSI C63.10-2013 — Section 11.11

Reference level measurement

. Set instrument center frequency to DTS channel center frequency.

. Set the span to = 1.5 times the DTS bandwidth.

. Set the RBW = 100 kHz.

. Set the VBW = 3 x RBW.

. Detector = peak.

. Sweep time = auto couple.

. Trace mode = max hold.

. Allow trace to fully stabilize.

. Use the peak marker function to determine the maximum PSD level
LIMIT LINE = 20 dB below of the reference level.

O©CoO~NOOOUITA WNPE

Emission level measurement

1. Set the center frequency and span to encompass frequency range to be measured.

2. Set the RBW =100 kHz.(Actual 1 MHz , See below note)

3. Set the VBW = 3 x RBW.(Actual 3 MHz, See below note)

4. Detector = peak.

5. Ensure that the number of measurement points = span / RBW

6. Sweep time = auto couple.

7. Trace mode = max hold.

8. Allow the trace to stabilize (this may take some time, depending on the extent of the span).

9. Use the peak marker function to determine the maximum amplitude level.

Note: The unwanted emission(conducted) was tested with below settings.
Frequency range RBW VBW Detector Trace Sweep Point

9 kHz ~ 30 MHz 100 kHz 300 kHz
30 MHz ~ 10 GHz 1 MHz 3 MHz Peak Max Hold 40 001
10 GHz ~ 25 GHz 1 MHz 3 MHz

If the emission level with above setting was close to the limit (ie, less than 3 dB margin) then zoom scan is required
using RBW =100 kHz, VBW = 300 kHz, SPAN = 100 MHz and BINS = 2 001 to get accurate emission level within
100 kHz BW.
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

5.4.3. Test Results

TM1 & ANT1 & 26Tone & ORU & 2412

Reference

Agilent Spectrum Analyzer - Swept SA
S0 AC | CORREC

Center Freq 2.412000000 GHz .
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 36 dB

Avyg Type: Log-Pwr Frequency

Auto Tune

CenterFreq
2.412000000 GHz

StartFreq
2.402000000 GHz

StopFreq
2.422000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0Hz

Span 20.00 MHz
Sweep 2.000 ms (3001 pts)

MSG % STATUS

Agilent Spectrum Analyzer - Swept SA
505 AC_| CORREC

Center Freq 2.400000000 GHz _
PNO: Fast () Trig: Free Run

IFGainLow ~_ Atten:36 dB

Avg Type: Log-Pwr Frequency

Auto Tune

Center Freq
2.400000000 GHz

StartFreq
2365000000 GHz

StopFreq
2.435000000 GHz

CF Step
7.000000 MHz

MKR| MODE TRC) SCL I T FUNCTION FUNCTION WIDTH FUNCTION VALUE A~ A_Uto Man

1 N I A
(1] 2.399 906 38 GHz 2975dBm| [ ]
- — =

Freq Offset
0Hz

DO~NHPEWON =S
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Conducted Spurious Emissions

Agilent Spectrum Analyzer - Swept SA
500 A0C CORREC B [\ ALIGN OFF 11:03:42 AM Mar 16, 2023

Center Freq 15.004500 MHz Avg Type: Log-Pwr Frequency
PHO: Fast L, 1rig: Free Run
4 -
IFGain:Low Atten: 36 dB

Auto Tune

Mkr1 284.2 kHz
Ref 25.00 dBm -39.38 dBm

CenterFreq
15.004500 MHz

StopFreq
30.000000 MHz

Stop 30.00 MHz

CF Step
#VBW 300 kHz Sweep 5.333 ms (40001 pts

2999100 MHz

MKR MODE| TRC SCL % 7 FUNCTION | FUNCTIONWIDTH FUNCTIONWvALUE o (R iag
A N 1 [fF] 0 2842kHe{  3938dBm[ [ 0000 00000000 |

2 [ I

3 Freq Offset
4

5 0Hz
6

7

8

9

10

1 [ [ [ |8

< >

Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF

Center Freq 5.015000000 GHz i Avg Type: Log-Pwr Frequency

PHO: Fast L, 1rig: Free Run
-

IFGain:Low Atten: 36 dB

Mkr5 2.371 70 GHz Auto Tune

-38.23 dBm

CenterFreq
5.015000000 GHz

StartFreq
30.000000 MHz

StopFreq
10.000000000 GHz

Stop 10.000 GHz CF Step
997.000000 MHz

#VBW 3.0 MHz Sweep 18.67 ms (40001 pts
Auto Man

MKR| MODE TRC) SCL ® i FUNCTION FUNCTION %/IDTH FUNCTION VALLE A |52

f 2.404 36 GHz 19.86 dBmn
2,389 90 GHz 3172 dBm

2.386 16 GHz 33.88 dBm
| 238342 GHz| 36.07 dBm
237170 GHz 3323 dBm

Freq Offset
0Hz
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FCC ID: V2X-PM560

m Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Conducted Spurious Emissions

Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF 11:04:03 AM Mar 16, 2023

Center Freq 17.500000000 GHz _ Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 20 dB

Frequency

Auto Tune

Mkr3 23.402 875 GHz
Ref 10.00 dBm -49.50 dBm

CenterFreq
17.500000000 GHz

StartFreq
10.000000000 GHz

StopFreq
25.000000000 GHz

Stop 25.000 GHz CF Step
#VBW 3.0 MHz Sweep 40.00 ms (40001 pts 1500000000 GHz
uto Man

MKR| MODE TRC) SCL ® i FUNCTION FUNCTION %/IDTH FUNCTION VALLE A |52

i N [1]F] 24.260 125 GHz 48.08 dBm
2 INEEEEA 23.723500 GHz 48.69 dBm

N [ 1] Freq Offset
4
5 0Hz
6
7
8
9
10
1 | S A R R
< >
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FCC ID: V2X-PM560

O Dt&C

Report No.: DRTFCC2304-0056 IC : 10664A-PM560

TM1 & ANT1 & 26Tone & 8RU & 2437

Agilent Spectrum Analyzer - Swept SA
Center Freq 2.437000000 GHz

Reference

A\ ALIGH OFF 11:04:57 AM Mar 16, 2023

PNO: Fast L, T1rig:FreeRun
IFGain:Low

Atten: 36 <B

; %L It InFL 'r" MMNMMMM‘.‘
LTI
AN

Frequency

Auto Tune

Center Freq
2.437000000 GHz

StartFreq
2.427000000 GHz

StopFreq
2447000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Agilent Spectrum Analyzer - Swept SA
Center Freq 15.004500 MHz

PNO: Fast 5
IFGain:Low

Avyg Type: Log-Pwr

Trig: Free Run
Atten: 36 dB

MKR| MODE TRC) SCL ®

=
N J1[f] 281.9 kHz 4022dBm| |
1 N N A

FUNCTION

FUNCTION %/IDTH

A~

Frequency

Auto Tune

CenterFreq
15.004500 MHz

StopFreq
30.000000 MHz

CF Step
2.999100 MHz
Man

Auto

Freq Offset
0Hz

[ smus 1 DC Coupled
—
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Conducted Spurious Emissions

Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF 11:05:20 AM Mar 16, 2023

Center Freq 5.015000000 GHz i Avg Type: Log-Pwr Frequency
PHO: Fast L, 1rig: Free Run
-
IFGain:Low Atten: 36 dB

Auto Tune

MkrS 2.516 77 GHz
Ref 25.00 dBm_ -40.17 dBm

7
CenterFreq
5.015000000 GHz

StartFreq
30.000000 MHz

StopFreq
10.000000000 GHz

Stop 10.000 GHz CF Step
997.000000 MHz

#VBW 3.0 MHz Sweep 18.67 ms (40001 pts
Auto Man

MKR| MODE TRC) SCL ® i FUNCTION FUNCTION %/IDTH FUNCTION VALLE A |52

N [1]f]  244523GHz| 2093 dBm|
[ F|  252499GHz|  3882dBm|
4,890 13 GHz 38,99 dBm

516 77 GHz 40,17 dBm

Freq Offset
0Hz

A
<

Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF 11:05:28 AM Mar 16, 2023

Center Freq 17.500000000 GHz | Avg Type: Log-Pwr Frequency

PHO: Fast L, 1rig: Free Run
-

IFGain:Low Atten: 20 dB

Mkr3 24.891 625 GHz Auto Tune
Ref 10.00 dBm 48.37 dBm

CenterFreq

17.600000000 GHz

StartFreq
10.000000000 GHz

Stop Freq

25,000000000 GHz

Stop 25.000 GHz CF Step

#VBW 3.0 MHz Sweep 40.00 ms (40001 pts 1500000000 GHz
uto Man

MKR| MODE TRC) SCL ® i FUNCTION FUNCTION %/IDTH FUNCTION VALLE A |52

24,891 625 GHz -48.37 dBm

FreqOffset
]
]
-
]

0Hz
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

TM1 & ANT1 & 26Tone & 8RU & 2462

Reference

Agilent Spectrum Analyzer - Swept SA
06 AC | CORREC

Center Freq 2.462000000 GHz _ = rm—
PNO: Fast L, T1rig:FreeRun
IFGain:Low Atten: 36 dB

Auto Tune

Center Freq
2.462000000 GHz

StartFreq
2.452000000 GHz

StopFreq
2472000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Agilent Spectrum Analyzer - Swept SA
S0 AC | CORREC

Center Freq 2.483500000 GHz .
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 36 dB

Avyg Type: Log-Pwr Frequency

Mkr2 2.485 032 09 GHz Auto Tune

-44.45 dBm

CenterFreq
2483500000 GHz

StartFreq
2.448500000 GHz

StopFreq
2518500000 GHz

CF Step
7.000000 MHz
Auto Man

MKR MODE| TRC SCL % 7 FUNCTION | FUNCTIONWIDTH FUNCTIONVALUE A [===
@a [ [ [ ] ]

A N [1]f]  248503209GHz|  4448dBm| [ [ 00000000 |

] - ] Freq Offset
4

5 0Hz
6

7

8

9

10

1 | S A R R

This test report is prohibited to copy or reissue in whole or in part without the approval of Dt&C Co., Ltd.
TRF-RF-232(04)210316 Pages: 31/ 85



FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Conducted Spurious Emissions

Agilent Spectrum Analyzer - Swept SA
500 A0C CORREC B [\ ALIGN OFF 11:08:35 AM Mar 16, 2023

Center Freq 15.004500 MHz _ Avg Type: Log-Pwr
PHO: Fast L, 1rig: Free Run
i ——
IFGain:Low Atten: 36 dB

Frequency

Auto Tune

Mkr1 281.9 kHz
Ref 25.00 dBm -39.43 dBm

CenterFreq
15.004500 MHz

StopFreq
30.000000 MHz

Stop 30.00 MHz

CF Step
#VBW 300 kHz Sweep 5.333 ms (40001 pts

2999100 MHz

MKR MODE| TRC SCL % 7 FUNCTION | FUNCTIONWIDTH FUNCTIONWvALUE o (R iag
A N1 [fF] 0 2819kHez{  3943dBm[ [ 0000 0000000 |

2 [ I

3 Freq Offset
4

5 0Hz
6

7

8

9

10

1 [ [ [ |8

< >

Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF

Center Freq 5.015000000 GHz _ Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 36 dB

Frequency

Mkr5 4.941 22 GHz Auto Tune

-39.88 dBm

CenterFreq
5.015000000 GHz

StartFreq
30.000000 MHz

StopFreq
10.000000000 GHz

Stop 10.000 GHz
#VBW 3.0 MHz Sweep 18.67 ms (40001 pts

CF Step
997.000000 MHz

FUNCTION FUNCTION %/IDTH FUMCTION VALUE A Auto LEG

MKR| MODE TRC) SCL ®

=
i N [1]F] 2.470 41 GHz 19.04 dBm
2 INHEE 018 GHz 36.76 dBm
El N [1[fF] 250505 GHz] -38.88 dBm

2.762 53 GHz 39.04 dBm

FreqOffset

4 . X 0 Hz
5 4.941 22 GHz -39.88 dBm
6
7
8
9
10
1 | S A R R
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FCC ID: V2X-PM560
m Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Conducted Spurious Emissions

Agilent Spectrum Analyzer - Swept SA

S0 AC | CORREC

Center Freq 17.500000000 GHz .
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 20 dB

Avyg Type: Log-Pwr Frequency

Mkr3 23.685 625 GHz Auto Tune
Ref 10.00 dBm 49.23 dBm

CenterFreq

17.600000000 GHz

StartFreq
10.000000000 GHz

Stop Freq

25,000000000 GHz

Stop 25.000 GHz CF Step

#VBW 3.0 MHz Sweep 40.00 ms (40001 pts 1500000000 GHz
uto Man

MKR MODE TRC| SCL ® b
i N [1]F] 24.184 000 GHz 48.32 dBm
2 INIEEEA 24.880 375 GHz 4868 dBm
= N[ 1] 23.685 625 GHz 4923 dBm

FUNCTION FUNCTION %/IDTH FUNCTION VALLE A |52

FreqOffset

4 ] 0Hz
5 I

6 1

7

8

9

10

1 | S A R R
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

TM1 & ANT1 & SU & 2412

Reference

Agilent Spectrum Analyzer - Swept SA

509 AC | CORREC 7 A\ ALIGN CFF 09:28:18 AM Mar 16, 2023

Center Freq 2.412000000 GHz _ Avg Type: Log-Pwr Frequency
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 36 B

Mkr1 2.411 747 GHz Auto Tune
1LOgBld|v Ref 25.00 dBm 1.97 dBm

Center Freq
2.412000000 GHz

StartFreq
2.402000000 GHz

StopFreq
2.422000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0Hz

Span 20.00 MHz
#VBW 300 kHz Sweep 2.000 ms (3001 pts)

MSG % STATUS

Low Band-edge

Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF 09:30:53 &M Mar 16, 2023

Center Freq 2.400000000 GHz : TR R LoD
PNO: Fast ) Trig: Free Run
IFGain:Low Atten: 36 dB

Frequency

MKr2 2.398 348 92 GHz Auto Tune

10gB!dw Ref 25.00 dBm

CenterFreq
2.400000000 GHz

StartFreq
2.365000000 GHz

StopFreq
2.435000000 GHz

CF Step
7.000000 MHz

MKR MODE TRC SCL X v FUNCTION | FUNCTIDN WIDTH FNCTION veLlE o |8 iag
]
2.398 348 92 GHz 37.83dBm

Freq Offset
0Hz
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Conducted Spurious Emissions

Agilent Spectrum Analyzer - Swept SA
500 A0C CORREC B [\ ALIGN OFF 09:31:00 &M Mar 16, 2023

Center Freq 15.004500 MHz _ Avg Type: Log-Pwr
PHO: Fast L, 1rig: Free Run
i ——
IFGain:Low Atten: 36 dB

Frequency

Auto Tune

Mkr1 288.7 kHz
Ref 25.00 dBm -41.18 dBm

CenterFreq
15.004500 MHz

StopFreq
30.000000 MHz

Stop 30.00 MHz

CF Step
#VBW 300 kHz Sweep 5.333 ms (40001 pts

2999100 MHz

MKR MODE| TRC SCL % 7 FUNCTION | FUNCTIONWIDTH FUNCTIONWvALUE o (R iag
@ N1 [fF] 0 2887kHez{ A8eBm[ 0 [ 0000 0000000 |

2 [ I

3 Freq Offset
4

5 0Hz
6

7

8

9

10

1 [ [ [ |8

< >

Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF

Center Freq 5.015000000 GHz _ Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 36 dB

Frequency

Mkr5 2.670 31 GHz Auto Tune

Ref 25.00 dBm -40.72 dBm

1
CenterFreq

5.015000000 GHz

StartFreq
30.000000 MHz

StopFreq
10.000000000 GHz

Stop 10.000 GHz
#VBW 3.0 MHz Sweep 18.67 ms (40001 pts

CF Step
997.000000 MHz

FUNCTION FUNCTION %/IDTH FUMCTION VALUE A Auto LEG

MKR| MODE TRC) SCL ®

=
i N [1]F] 2.41358 GHz 10.14 dBm
3.066 36 GHz 40,04 dBm

2.643 64 GHz 40.48 dBm

2.666 60 GHz 40,51 dBm

FreqOffset

2
3
4 : : 0Hz
5 2,670 31 GHz 40.72 dBm
6
7
8
9
10
1" . [ [ 1
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FCC ID: V2X-PM560
m Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Conducted Spurious Emissions

Agilent Spectrum Analyzer - Swept SA

S0 AC | CORREC

Center Freq 17.500000000 GHz .
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 20 dB

Avyg Type: Log-Pwr Frequency

MKkr3 24.236 125 GHz Auto Tune
Ref 10.00 dBm 49.01 dBm

CenterFreq

17.600000000 GHz

StartFreq
10.000000000 GHz

Stop Freq

25,000000000 GHz

Stop 25.000 GHz CF Step

#VBW 3.0 MHz Sweep 40.00 ms (40001 pts 1500000000 GHz
uto Man

MKR MODE TRC| SCL ® b
i N [1]F] 24.823 375 GHz 4817 dBm
2 INIEEEA 23.858 125 GHz 48.61 dBm
= N[ 1] 24236 125 GHz -49.01 dBm

FUNCTION FUNCTION %/IDTH FUNCTION VALLE A |52

FreqOffset

4 ] 0Hz
5 I

6 1

7

8

9

10

1 | S A R R
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

TM1 & ANT1 & SU & 2437

Reference

Agilent Spectrum Analyzer - Swept SA
500  AC CORREC 3 A\ ALIGN OFF 10:01:17 AM Mar 16, 2023

Center Freq 2.437000000 GHz _ Avg Type: Log-Pwr Frequency
PNO: Fast () Trig: Free Run o
IFGain:Low Atten: 36 B

Mkr1 2.435 593 GHz Auto Tune
Ref 25.00 dBm 4.24 dBm

Center Freq
2.437000000 GHz

StartFreq
2.427000000 GHz

StopFreq
2447000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 2.43700 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.000 ms (3001 pts)

MSG % STATUS

Conducted Spurious Emissions

Agilent Spectrum Analyzer - Swept SA
: A\ALIGN OFF 10:01:24 AM
Center Freq 15.004500 MHz Avg Type: Log-Pwr e

PNO: Fast ) Trig: Free Run TVPE

Frequency

IFGain:Low Atten: 36 dB DET

Mkr1 285.4 kHz
Ref 25.00 dBm -41.63 dBm

Auto Tune

CenterFreq
15.004500 MHz

StopFreq
30.000000 MHz

Stop 30.00 MHz

CF Step
#VBW 300 kHz Sweep 5.333 ms (40001 pts

2999100 MHz

MKR MODE| TRC| SCL! B . FUNCTION FUMCTION WIDTH FUNCTIOM WALUE A A_thD Man
4 N [1]F] 295.4 kHz 41.63 dBm
2 I 1
3 ] Frec Offset
4 ]
5 1 0Hz
6 ]
7
8
9
10
1" [ [ [ |8
£ ?
= [fgstarus| 1,DC Coupled
=
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Conducted Spurious Emissions

Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF 10:01:35 AM Mar 16, 2023

Center Freq 5.015000000 GHz _ Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 36 dB

Frequency

Auto Tune

MkrS 2.665 57 GHz
Ref 25.00 dBm -40.85 dBm

CenterFreq
5.015000000 GHz

StartFreq
30.000000 MHz

StopFreq
10.000000000 GHz

Stop 10.000 GHz CF Step
997.000000 MHz

#VBW 3.0 MHz Sweep 18.67 ms (40001 pts
Auto Man

MKR| MODE TRC) SCL ® i FUNCTION FUNCTION %/IDTH FUNCTION VALLE A |52

i N [1]F] 2.438 75 GHz 13.86 dBm
3.281 96 GHz 39.93 dBm

2.895 38 GHz -40.43 dBm Freq Offset

[ 520245GHz|  4056dBm ot
2665 57 GHz -40.85 dBm

2
3
4
5
6 ]
7
8
9
0

A
<

Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF 10:01:43 AM Mar 16, 2023

Center Freq 17.500000000 GHz _ Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 20 dB

Frequency

Mkr3 24.073 000 GHz Auto Tune

Ref 10.00 dBm -48.87 dBm
Center Freq

17.600000000 GHz

StartFreq
10.000000000 GHz

Stop Freq

25,000000000 GHz

Stop 25.000 GHz CF Step

#VBW 3.0 MHz Sweep 40.00 ms (40001 pts 1500000000 GHz
uto Man

MKR| MODE TRC) SCL ® i FUNCTION FUNCTION %/IDTH FUNCTION VALLE A |52

24,073 000 GHz -48.87 dBm

FreqOffset
]
]
-
]

0Hz
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

TM1 & ANT1 & SU & 2462

Reference

Agilent Spectrum Analyzer - Swept SA
500  AC CORREC 3 A\ ALIGN OFF 10:25:15 AM Mar 16, 2023

Center Freq 2.462000000 GHz _ Avg Type: Log-Pwr Frequency
PNO: Fast () Trig: Free Run o
IFGain:Low Atten: 36 B

Mkr1 2.462 247 GHz Auto Tune
Ref 25.00 dBm 067 dBm

Center Freq
2.462000000 GHz

StartFreq
2.452000000 GHz

StopFreq
2472000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 2.46200 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.000 ms (3001 pts)

MSG % STATUS

High Band-edge

Agilent Spectrum Analyzer - Swept SA
i AVBLIGN OFF 10:27:46 AM
Center Freq 2.483500000 GHz Avg Type: Log-Pwr e

PNO: Fast () Trig: Free Run TVPE

Frequency

IFGain:Low Atten: 36 dB DET

Mkr2 2.485 406 58 GHz
Ref 25.00 dBm -50.00 dBm

Auto Tune

Center Freq
2.483500000 GHz

StartFreq
2.448500000 GHz

Stop Freq

2518500000 GHz

Stop 2.51850 GHz CF Step

#VBW 300 kHz Sweep 8.000 ms (40001 pts 7.000000 MHz

MKR| MODE TRC) SCL ® i FUNCTION FUNCTION %/IDTH FUMCTION VALUE A S Man

Freq Offset
0Hz
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Conducted Spurious Emissions

Agilent Spectrum Analyzer - Swept SA
500 A0C CORREC B [\ ALIGN OFF 10:27:53 AM Mar 16, 2023

Center Freq 15.004500 MHz _ Avg Type: Log-Pwr
PHO: Fast L, 1rig: Free Run
i ——
IFGain:Low Atten: 36 dB

Frequency

Auto Tune

Mkr1 281.9 kHz
Ref 25.00 dBm -38.84 dBm

CenterFreq
15.004500 MHz

StopFreq
30.000000 MHz

Stop 30.00 MHz

CF Step
#VBW 300 kHz Sweep 5.333 ms (40001 pts

2999100 MHz

MKR MODE| TRC SCL % 7 FUNCTION | FUNCTIONWIDTH FUNCTIONWvALUE o (R iag
A N J1[f] 0 2819kHz{  3884eBm[ [ 000 00000000 |

2 [ I

3 Freq Offset
4

5 0Hz
6

7

8

9

10

1 [ [ [ |8

< >

Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF

Center Freq 5.015000000 GHz _ Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 36 dB

Frequency

Mkr5 3.193 23 GHz Auto Tune

Ref 25.00 dBm -40.53 dBm

CenterFreq
5.015000000 GHz

StartFreq
30.000000 MHz

StopFreq
10.000000000 GHz

Stop 10.000 GHz
#VBW 3.0 MHz Sweep 18.67 ms (40001 pts

CF Step
997.000000 MHz

FUNCTION FUNCTION %/IDTH FUMCTION VALUE A Auto LEG

MKR| MODE TRC) SCL ®

=
i N [1]F] 2.465 92 GHz 8.58 dBm
267978 GHz 40,03 dBm

5.744 80 GHz 40.23 dBm

3.165 81 GHz 40.34 dBm

FreqOffset

2
3
4 - : 0Hz
5 319323 GHz 4053 dBm
6
7
8
9
10
1" . [ [ 1
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FCC ID: V2X-PM560
m Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Conducted Spurious Emissions

Agilent Spectrum Analyzer - Swept SA
S0 AC | CORREC

Center Freq 17.500000000 GHz .
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 20 dB

Avyg Type: Log-Pwr Frequency

Auto Tune

Mkr3 23.764 375 GHz
Ref 10.00 dBm -48.17 dBm

CenterFreq
17.500000000 GHz

StartFreq
10.000000000 GHz

Stop Freq
25.000000000 GHz
Stop 25.000 GHz CF Step
#VBW 3.0 MHz Sweep 40.00 ms (40001 pts 1500000000 GHz
MKR MODE| TRC| SCL! B . FUNCTION FUMCTION WIDTH FUNCTIOM WALUE A ﬁ Man
(N [1[F] = 24367000GHz| 4792 dBm|
Pd N1 f|  24316000GHz| 4809 dBm)|
= N[ 1] 23.764 375 GHz 4317 dBm Freq Offset
4 I 0Hz
5 I
6 1
7
8
9
10
1 [ [ [ |8
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

TM1 & ANT2 & 26Tone & ORU & 2412

Reference

Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF 01:48:54 PM Mar 16, 2023

Center Freq 2.412000000 GHz : TR R LoD
PNO: Fast ) Trig: Free Run
IFGain:Low Atten: 36 dB

Frequency

Auto Tune

10 dBidiv. - Ref 25.00 dBm
Log

CenterFreq
2.412000000 GHz

StartFreq
2.402000000 GHz

StopFreq
2.422000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0Hz

Span 20.00 MHz
Sweep 2.000 ms (3001 pts)

MSG % STATUS

Agilent Spectrum Analyzer - Swept SA
Center Freq 2.400000000 GHz .
1 Trig: Free Run

PNO: Fast L,
IFGain:Low Atten: 36 <B

Avg Type: Log-Pwr Frequency

Auto Tune

EDSBMW Ref 25.00 dBm

Center Freq
2.400000000 GHz

StartFreq
2365000000 GHz

A IR R Y :
B DO A —— Y\ L L StopFreq
IR R ]

2.435000000 GHz

CF Step
7.000000 MHz

MKR| MODE TRC) SCL I T FUNCTION FUNCTION WIDTH FUNCTION VALUE A~

@a ! @ 0 0 0000 ]
A N [1][f]  239921164GHz|  3418dBm| [ [ ]
3 | I I I A A Freq Offset
4
5 0Hz
8
T
8
9
10
11 v
< >
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Conducted Spurious Emissions

Agilent Spectrum Analyzer - Swept SA
500 A0C CORREC B [\ ALIGN OFF 01:51:35 PM Mar 16, 2023

Center Freq 15.004500 MHz _ Avg Type: Log-Pwr
PHO: Fast L, 1rig: Free Run
i ——
IFGain:Low Atten: 36 dB

Frequency

Auto Tune

Mkr1 281.9 kHz
Ref 25.00 dBm -38.50 dBm

CenterFreq
15.004500 MHz

StopFreq
30.000000 MHz

Stop 30.00 MHz

CF Step
#VBW 300 kHz Sweep 5.333 ms (40001 pts

2999100 MHz

MKR MODE| TRC SCL % 7 FUNCTION | FUNCTIONWIDTH FUNCTIONWvALUE o (R iag
@ N J1[f]  2819kHz{  3880éBm[ [ 0 00000000 |

2 [ I

3 Freq Offset
4

5 0Hz
6

7

8

9

10

1 [ [ [ |8

< >

Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF

Center Freq 5.015000000 GHz _ Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 36 dB

Frequency

Mkr5 7.209 40 GHz Auto Tune

-40.51 dBm

CenterFreq
5.015000000 GHz

StartFreq
30.000000 MHz

StopFreq
10.000000000 GHz

Stop 10.000 GHz
#VBW 3.0 MHz Sweep 18.67 ms (40001 pts

CF Step
997.000000 MHz

FUNCTION FUNCTION %/IDTH FUMCTION VALUE A Auto LEG

MKR| MODE TRC) SCL ®

=
i N [1]F] 2.404 11 GHz 19.17 dBm
2 INHEE 6 66 GHz 38.67 dBm
3 INEER 098 GHz -40.09 dBm

5.739 32 GHz 40.18 dBm

FreqOffset

4 . 0Hz
5 7.209 40 GHz 4051 dBm
6
7
8
)
10
1 I N B R B
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FCC ID: V2X-PM560

m Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Conducted Spurious Emissions

Ag‘i‘lent Spectrum Analyzer - Swept SA

: A\ALIGN OFF 0151557 PM Mar 16, 2023

Center Freq 17.500000000 GHz | Avg Type: Log-Pwr
) Trig: Free Run

IFGain:Low Atten: 20 dB

Frequency

Auto Tune

Mkr3 24.764 125 GHz
Ref 10.00 dBm -48.35 dBm

CenterFreq
17.500000000 GHz

StartFreq
10.000000000 GHz

StopFreq
25.000000000 GHz

Stop 25.000 GHz CF Step
#VBW 3.0 MHz Sweep 40.00 ms (40001 pts 1500000000 GHz
uto Man

MKR| MODE TRC) SCL ® i FUNCTION FUNCTION %/IDTH FUNCTION VALLE A |52

i N [1]F] 24.960 625 GHz A7.97 dBm
2 INEEEEA 24.151 750 GHz 48.20 dBm

N [ 1] Freq Offset
4
5 0Hz
6
7
8
9
10
1 | S A R R
< >
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

TM1 & ANT2 & 26Tone & 8RU & 2437

Reference

Agilent Spectrum Analyzer - Swept SA
S0 AC | CORREC

Center Freq 2.437000000 GHz i Avg Type: Log-Pwr X Frequency
PHO: Fast L, 1rig: Free Run
e S
IFGain:Low Atten: 36 dB

Auto Tune

CenterFreq
2437000000 GHz

StartFreq
2.427000000 GHz

StopFreq
2.447000000 GHz

CF Step
2.000000 MHz

Freq Offset
0Hz

Agilent Spectrum Analyzer - Swept SA
Center Freq 15.004500 MHz

PNO: Fast () Trig: Free Run e

Avyg Type: Log-Pwr Frequency

Auto Tune

Center Freq
15.004500 MHz

StopFreq

g L T POy RTA Y WP RTVERVSTR, WP PRI
I e e o i M o oy | 2007000 M2

----------
CF Step

#VBW 300 kHz . 2.999100 MHz

MKR| MODE TRC SCL FUNCTION FUNCTION %/IDTH FUNCTION VALUE A A_Uto Man

[1]f] 281.9 kHz -40 95 dBm
- 1

Freq Offset
0 Hz

DO~ EWON S

hsa [y status 1 DC Coupled
—
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Conducted Spurious Emissions

Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF 01:52:58 PM Mar 16, 2023

Center Freq 5.015000000 GHz i Avg Type: Log-Pwr Frequency
PHO: Fast L, 1rig: Free Run
-
IFGain:Low Atten: 36 dB

Auto Tune

MkrS 5.766 49 GHz
Ref 25.00 dBm_ -41.07 dBm

CenterFreq
5.015000000 GHz

StartFreq
30.000000 MHz

StopFreq
10.000000000 GHz

Stop 10.000 GHz CF Step
997.000000 MHz

#VBW 3.0 MHz Sweep 18.67 ms (40001 pts
Auto Man

MKR| MODE TRC) SCL ® i FUNCTION FUNCTION %/IDTH FUNCTION VALLE A |52

i N [1]F] 2.445 98 GHz 19.60 dBm
3.186 75 GHz 40.27 dBm

7.336 27 GHz -40.39 dBm Freq Offset

[ 299433GHz|  4072dBm ot
5.766 49 GHz -41.07 dBm
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6 ]
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A
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Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF 01:53:06 PM Mar 16, 2023

Center Freq 17.500000000 GHz | Avg Type: Log-Pwr Frequency

PHO: Fast L, 1rig: Free Run
-

IFGain:Low Atten: 20 dB

Mkr3 23.816 875 GHz Auto Tune
Ref 10.00 dBm 48.98 dBm

CenterFreq

17.600000000 GHz

StartFreq
10.000000000 GHz

Stop Freq

25,000000000 GHz

Stop 25.000 GHz CF Step

#VBW 3.0 MHz Sweep 40.00 ms (40001 pts 1500000000 GHz
uto Man

MKR| MODE TRC) SCL ® i FUNCTION FUNCTION %/IDTH FUNCTION VALLE A |52

23,816 875 GHz -48.28 dBm

FreqOffset
]
]
-
]

0Hz
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

TM1 & ANT2 & 26Tone & 8RU & 2462

Reference

Agilent Spectrum Analyzer - Swept SA

FrE——

Center Freq 2.462000000 GHz : : Log- 5 HHsheY.
PNO: Fast L, 1rig:Free Run
IFGain:Low Atten: 36 B

Auto Tune
1LOgBld|v Ref 25.00 dBm

Center Freq
2.462000000 GHz

N
o e e |
Lo,
0 L IR I
AL N O

CF Step
2.000000 MHz

Freq Offset
0 Hz

Agilent Spectrum Analyzer - Swept SA
S0 AC | CORREC

Center Freq 2.483500000 GHz .
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 36 dB

Avyg Type: Log-Pwr Frequency

Auto Tune

CenterFreq
2483500000 GHz

StartFreq
2.448500000 GHz

StopFreq
2518500000 GHz

CF Step
7.000000 MHz

MKR| MODE TRC) SCL ® i FUNCTION FUNCTION %/IDTH FUMCTION VALUE A S Man

1 I T N N
2 IIIE 2.486 745 29 GHz 4477dBm| [ ]
I

3 I Freq Offset
4
5 0Hz
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10
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Conducted Spurious Emissions

Agilent Spectrum Analyzer - Swept SA
500 A0C CORREC B [\ ALIGN OFF 01:56:02 PM Mar 16, 2023

Center Freq 15.004500 MHz _ Avg Type: Log-Pwr
PHO: Fast L, 1rig: Free Run
i ——
IFGain:Low Atten: 36 dB

Frequency

Auto Tune

Mkr1 281.9 kHz
Ref 25.00 dBm -40.89 dBm

CenterFreq
15.004500 MHz

StopFreq
30.000000 MHz

Stop 30.00 MHz

CF Step
#VBW 300 kHz Sweep 5.333 ms (40001 pts

2999100 MHz

MKR MODE| TRC SCL % 7 FUNCTION | FUNCTIONWIDTH FUNCTIONWvALUE o (R iag
@ N1 [f]  2819kHz{  089dBm[ [ 00 000000000 |

2 [ I

3 Freq Offset
4

5 0Hz
6

7

8

9

10

1 [ [ [ |8

< >

Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF

Center Freq 5.015000000 GHz _ Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 36 dB

Frequency

Mkr5 3.365 71 GHz Auto Tune

-41.00 dBm

CenterFreq
5.015000000 GHz

StartFreq
30.000000 MHz

StopFreq
10.000000000 GHz

Stop 10.000 GHz
#VBW 3.0 MHz Sweep 18.67 ms (40001 pts

MKR| MODE TRC) SCL ® i FUNCTION FUNCTION %/IDTH FUNCTION VALLE A |52

CF Step
997.000000 MHz
Auto Man

(l N [1[f]  247140GHz|  19.07 dBm|
Pl N[ [ fF| 255042GHz| 3966 dBm|
3 INEER 700 GHz -40.29 dBm

FreqOffset

4 0Hz
5 3.365 71 GHz 41.00 dBm
6
7
8
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FCC ID: V2X-PM560
m Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Conducted Spurious Emissions

Agilent Spectrum Analyzer - Swept SA
S0 AC | CORREC

Center Freq 17.500000000 GHz .
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 20 dB

Avyg Type: Log-Pwr Frequency

Auto Tune

Mkr3 23.275 750 GHz
Ref 10.00 dBm -48.45 dBm

CenterFreq
17.500000000 GHz

StartFreq
10.000000000 GHz

Stop Freq
25.000000000 GHz
Stop 25.000 GHz CF Step
#VBW 3.0 MHz Sweep 40.00 ms (40001 pts 1500000000 GHz
MKR MODE| TRC| SCL! B . FUNCTION FUMCTION WIDTH FUNCTIOM WALUE A ﬁ Man
(N [1[F] = 24207250GHz|  -47.43dBm|
P N |1 f| 24297260 GHz| 4824 dBm)|
= N[ 1] 23.275 750 GHz -43.45 dBm Freq Offset
4 I 0Hz
5 I
6 1
7
8
9
10
1 [ [ [ |8
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

TM1 & ANT2 & SU & 2412

Reference

Agilent Spectrum Analyzer - Swept SA

509 AC | CORREC 7 A\ ALIGN CFF 01:03:40 PM Mar 16, 2023

Center Freq 2.412000000 GHz _ Avg Type: Log-Pwr T
PNO: Fast () Trig: Free Run

IFGainLow ~_ Atten:36 dB

Mkr1 2.417 007 GHz Auto Tune
Ref 25.00 dBm 1.07 dBm

Center Freq
2.412000000 GHz

StartFreq
2.402000000 GHz

StopFreq
2.422000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0Hz

Center 241200 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.000 ms (3001 pts)

MSG EESTATUS

Low Band-edge

Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF 01:06:13 PM Mar 16, 2023

Center Freq 2.400000000 GHz : TR R LoD
PNO: Fast ) Trig: Free Run
IFGain:Low Atten: 36 dB

Frequency

MKr2 2.399 804 88 GHz Auto Tune

Ref 25.00 dBm -38.34 dBm
Center Freq

2.400000000 GHz

StartFreq
2.365000000 GHz

StopFreq
2.435000000 GHz

Start 2.36500 GHz Stop 2.43500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (40001 pts

CF Step
7.000000 MHz

MKR| MODE TRC) SCL ® i FUNCTION FUNCTION %/IDTH FUMCTION VALUE A S Man

L [ ( [ ]
A N [1]f]  239980488GHz|  3834dBm| [ @ 0000[ 0000000 |
3 Freq Offset
4
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Conducted Spurious Emissions

Agilent Spectrum Analyzer - Swept SA
500 A0C CORREC B [\ ALIGN OFF 01:06:20 PM Mar 16, 2023

Center Freq 15.004500 MHz _ Avg Type: Log-Pwr
PHO: Fast L, 1rig: Free Run
i ——
IFGain:Low Atten: 36 dB

Frequency

Auto Tune

Mkr1 283.4 kHz
Ref 25.00 dBm -41.43 dBm

CenterFreq
15.004500 MHz

StopFreq
30.000000 MHz

Stop 30.00 MHz

CF Step
#VBW 300 kHz Sweep 5.333 ms (40001 pts

2999100 MHz

MKR MODE| TRC SCL % 7 FUNCTION | FUNCTIONWIDTH FUNCTIONWvALUE o (R iag
@ N1 [f] 2834 kHz{  Ada3dBm[ [ 00000 000000 |

2 [ I

3 Freq Offset
4
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Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF

Center Freq 5.015000000 GHz _ Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 36 dB

Frequency

Mkr5 3.097 27 GHz Auto Tune

Ref 25.00 dBm -40.48 dBm

1
CenterFreq

5.015000000 GHz

StartFreq
30.000000 MHz

StopFreq
10.000000000 GHz

Stop 10.000 GHz
#VBW 3.0 MHz Sweep 18.67 ms (40001 pts

CF Step
997.000000 MHz

FUNCTION FUNCTION %/IDTH FUMCTION VALUE A Auto LEG

MKR| MODE TRC) SCL ®

=
i N [1]F] 2.411 83 GHz 10.46 dBm
Pl N[ [fF] 304393 GHz| 40.19 dBm
3 INEER 513 GHz 4031 dBm

2.631 42 GHz 40.42 dBm

FreqOffset

4 - 0Hz
5 3.097 27 GHz 40.43 dBm
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FCC ID: V2X-PM560
m Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Conducted Spurious Emissions

Ag‘i‘lent Spectrum Analyzer - Swept SA
Center Freq 17.500000000 GHz .
Trig: Free Run

IFGain:Low Atten: 20 dB

Avyg Type: Log-Pwr Frequency

Auto Tune

Mkr3 24.888 250 GHz
Ref 10.00 dBm -48.35 dBm

CenterFreq
17.500000000 GHz

StartFreq
10.000000000 GHz

Stop Freq
25.000000000 GHz
Stop 25.000 GHz CF Step
#VBW 3.0 MHz Sweep 40.00 ms (40001 pts 1500000000 GHz
MKR MODE| TRC| SCL! B . FUNCTION FUMCTION WIDTH FUNCTIOM WALUE A ﬁ Man
l N [1[F] = 24757000GHz|  -48.06 dBm|
P N |1 f| 24244000 GHz| 4827 dBm)|
= N[ 1] 24,888 250 GHz 4335 dBm Freq Offset
4 ] 0Hz
5 I
6 1
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

TM1 & ANT2 & SU & 2437

Reference

Agilent Spectrum Analyzer - Swept SA
500  AC CORREC 3 A\ ALIGN OFF 01:20:35 PM Mar 16, 2023

Center Freq 2.437000000 GHz _ Avg Type: Log-Pwr Frequency
PNO: Fast () Trig: Free Run o
IFGain:Low Atten: 36 B

Mkr1 2.442 013 GHz Auto Tune
Ref 25.00 dBm 377 dBm

Center Freq
2.437000000 GHz

StartFreq
2.427000000 GHz

StopFreq
2447000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 2.43700 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.000 ms (3001 pts)

MSG % STATUS

Conducted Spurious Emissions

Agilent Spectrum Analyzer - Swept SA
: A\ALIGN OFF 0L:20:42 PM
Center Freq 15.004500 MHz Avg Type: Log-Pwr e

PNO: Fast ) Trig: Free Run TVPE

Frequency

IFGain:Low Atten: 36 dB DET

Mkr1 283.4 kHz
Ref 25.00 dBm -41.03 dBm

Auto Tune

CenterFreq
15.004500 MHz

StopFreq
30.000000 MHz

Stop 30.00 MHz CF Step
2999100 MHz

#VBW 300 kHz Sweep 5.333 ms (40001 pts
Auto Man

MKR| MODE TRC) SCL ® i FUNCTION FUNCTION %/IDTH FUNCTION VALLE A |52

Freq Offset
0Hz

MSG %STATUS 1.DC Coupled
—
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FCC ID: V2X-PM560
w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Conducted Spurious Emissions

Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF 01:20:53 PM Mar 16, 2023

Center Freq 5.015000000 GHz i Avg Type: Log-Pwr Frequency
PHO: Fast L, 1rig: Free Run
-
IFGain:Low Atten: 36 dB

Auto Tune

Mkrs 3.311 13 GHz
Ref 25.00 dBm -40.70 dBm

CenterFreq
5.015000000 GHz

StartFreq
30.000000 MHz

StopFreq
10.000000000 GHz

Stop 10.000 GHz CF Step
997.000000 MHz

#VBW 3.0 MHz Sweep 18.67 ms (40001 pts
Auto Man

i FUNCTION FUNCTION %/IDTH FUNCTION VALLE A |52

MKR| MODE TRC) SCL ®

fl N [1[f]  244050GHz[ = 11.73 dBm|

Freq Offset
0Hz

A
<

Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF 01:21:01 PM Mar 16, 2023

Center Freq 17.500000000 GHz | Avg Type: Log-Pwr Frequency

PHO: Fast L, 1rig: Free Run
-

IFGain:Low Atten: 20 dB

Mkr3 24.343 000 GHz Auto Tune

Ref 10.00 dBm -48.34 dBm
Center Freq

17.600000000 GHz

StartFreq
10.000000000 GHz

Stop Freq

25,000000000 GHz

Stop 25.000 GHz CF Step

#VBW 3.0 MHz Sweep 40.00 ms (40001 pts 1500000000 GHz
uto Man

MKR| MODE TRC) SCL ® i FUNCTION FUNCTION %/IDTH FUNCTION VALLE A |52

@ N |10 f|  23676250GHz|  -47.93dBm|
2
3 24,343 000 GHz Freq Offset
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FCC ID: V2X-PM560
w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

TM1 & ANT2 & SU & 2462

Reference

Agilent Spectrum Analyzer - Swept SA
500  AC CORREC 3 A\ ALIGN OFF 01:33:44 PM Mar 16, 2023

Center Freq 2.462000000 GHz _ Avg Type: Log-Pwr Frequency
PNO: Fast () Trig: Free Run o
IFGain:Low Atten: 36 B

Mkr1 2.467 013 GHz Auto Tune
Ref 25.00 dBm 1.46 dBm

Center Freq
2.462000000 GHz

StartFreq
2.452000000 GHz

StopFreq
2472000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 2.46200 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.000 ms (3001 pts)

MSG % STATUS

High Band-edge

Agilent Spectrum Analyzer - Swept SA

i AVBLIGN OFF 0L:36:15PM
Center Freq 2.483500000 GHz Avg Type: Log-Pwr TRACE

Trig: Free Run TvPE

Frequency

IFGain:Low Atten: 36 dB DET

Mkr2 2.484 216 61 GHz
Ref 25.00 dBm -50.67 dBm

Auto Tune

CenterFreq
2483500000 GHz

-21 .46 dBm|

StartFreq
2.448500000 GHz

Stop Freq

2518500000 GHz

Stop 2.51850 GHz CF Step

Sweep 8.000 ms (40001 pts 7.000000 MHz

MKR| MODE TRC) SCL ® i FUNCTION FUNCTION %/IDTH FUMCTION VALUE A S Man

Freq Offset
0Hz
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FCC ID: V2X-PM560

w Dt & C Report No.: DRTFCC2304-0056 IC : 10664A-PM560

Conducted Spurious Emissions

Agilent Spectrum Analyzer - Swept SA
500 A0C CORREC B [\ ALIGN OFF 01:36:23 PM Mar 16, 2023

Center Freq 15.004500 MHz _ Avg Type: Log-Pwr
PHO: Fast L, 1rig: Free Run

i ——
IFGain:Low Atten: 36 dB

Frequency

Auto Tune

Mkr1 281.9 kHz
Ref 25.00 dBm -39.14 dBm

CenterFreq
15.004500 MHz

-21 .46 dBm|

StopFreq
30.000000 MHz

Stop 30.00 MHz CF Step
2999100 MHz

#VBW 300 kHz Sweep 5.333 ms (40001 pts
Auto Man

MKR| MODE TRC) SCL FUNCTION FUNCTION %/IDTH FUNCTION VALLE A |52

N [1]F] 2819 kHz 39 M4dBm| [ [ ]
- rr ]

Freq Offset
0Hz

CWO~NAEWN

A

G g smams 1 DC Coupled
—

Agilent Spectrum Analyzer - Swept SA
R e CORREC B [\ ALIGN OFF 01:36:32 PM Mar 16, 2023

Center Freq 5.015000000 GHz _ Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 36 dB

Frequency

Mkr5 6.211 40 GHz Auto Tune

Ref 25.00 dBm -41.13 dBm

CenterFreq
5.015000000 GHz

StartFreq
30.000000 MHz

StopFreq
10.000000000 GHz

Stop 10.000 GHz
#VBW 3.0 MHz Sweep 18.67 ms (40001 pts

CF Step
997.000000 MHz

MKR| MODE TRC) SCL FUNCTION FUNCTION %/IDTH FUMCTION VALUE A S Man

1 lIlll-
[ N [1[f| 266012GHz|  40.31dBm|
IEER 2.802 18 GHz 4080 dBm
IEER —amﬂam
EER
I
I

FreqOffset
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